
JOINT MEETING 

CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT 

WASTEWATER TREATMENT PLANT 

(UNDER JOINT POWERS AGREEMENT) 

 
       Cayucos Sanitary District Board of Directors:                                City of Morro Bay City Council: 

Robert Enns, President       Jamie Irons, Mayor   

Dan Chivens, Vice-President      George Leage, Vice-Mayor 

Michael Foster, Director       Christine Johnson, Councilmember 

Shirley Lyon, Director       Nancy Johnson, Councilmember  

Dan Lloyd, Director       Noah Smukler, Councilmember 

AGENDA 
 

 

 

  

 

 

  

CALL TO ORDER AND ROLL CALL 

 

COUNCIL AND BOARD ANNOUNCEMENTS 

 

PUBLIC COMMENT PERIOD 
Members of the audience wishing to address the governing bodies on Morro Bay-Cayucos Wastewater Treatment Plant 
[...]
included inspection of the recirculation piping to ensure the pipes were not plugged with rags, inspection of the sludge 

recirculation pump, and switching circulation points on digester #2 to ensure that the digester is well mixed and there are 

no dead zones where solids could accumulate. 

On March 17, staff had to make emergency repairs to the underground 3-W (process water) piping at Digester #2.  The 

underground piping failed and staff had to locate, excavate, and make the necessary repairs.   

 

On March 7, plant staff in conjunction with staff from Alpha Electric attempted to replace the main breaker for the 

emergency auxiliary generator with a spare breaker in stock.  Following installation of the spare main breaker, they 

attempted to test the spare breaker by transferring power from the utility breaker to the generator breaker under full load 

conditions. That test was unsuccessful, they were unable to get the generator breaker to close and transfer power to the 

generator.  They were forced to reinstall the original breaker and were informed by the manufacturer to send the spare 

breaker in for testing, repairs, and reconditioning.  The breaker was shipped to the manufacturer and will be installed 

and tested upon arrival at the plant.  It should be noted that plant staff followed new procedures for racking out the 

generator breaker that minimize the potential for Arc Flash scenarios.  The procedure includes shutting the main utility 

power to the plant prior to racking out the generator breaker.   

 

On March 20, staff from Gleim Crown Pumps assisted plant staff in pulling 3-W Pump (3-W is effluent used for 

process water) P 7601 for inspection and maintenance by Gleim Crown.  The pump was taken to Gleim Crowns 

workshop for rebuilding.  The pump is expected to be offline for approximately two weeks. 

 



3 

During March, staff from Alpha Electric completed the conduit sealing project at the plant.  They sealed the final area 

which was at the main switch gear area in MCC-A at the Administration Building. This completes the conduit sealing 

project as all known conduits entering any building are now sealed. 

 

On March 10 and 15, staff installed new sodium hypochlorite pumps on the residual paced hypochlorite pump and flow 

paced hypochlorite pump #1.   

 

On February 28, while performing a routine test of the emergency auxiliary generator, staff noted a problem with 

switching from utility to generator power.  They contacted Alpha Electric to assist in troubleshooting the problem.  In 

subsequent tests the switchgear performed without any issues noted.  Staff is working with Alpha Electric to 

troubleshoot the issue.  

 

On March 13, staff installed a new manometer on the main digester gas trunk line.  The manometer is designed to 

maintain the correct pressure within the digester gas system allowing the proper gas pressure to be fed to the boilers or 

the waste gas burner. Staff at APCD was notified of the replacement project per the plants APCD permit. 

 

During the month of March, staff from Alpha Electric replaced the motor starters and contactors, and switches located 

in the electrical buckets for various pieces of vital plant equipment, including biofilter recirculation pumps (P4501 & 

P4502), boiler circulation pump (P9201), and the hot water loop circulation pump (P9221).   

 

On March 14, staff completed spot repairs on the twelve inch piping used to pump from the interstage to the solids 

contact channel.  Staff had noted extensive corrosion on the pipe where it enters the concrete slab at ground level.  They 

removed the concrete and welded a collar around the pipe at the noted corrosion site. 

 

On March 27, staff noted an issue with the brakes on the front end loader.  They made arrangements with the 

manufacturer’s representative to pick up the loader and make the necessary repairs. 

 

On March 21, Ms. Dora Drexler of the APCD notified plant staff of an odor complaint about the plant that was received 

on March 15.  Staff discussed plant operations at the time of the incident and verified that there were no upsets on the 

day in question.  

 

The following reports were submitted to the appropriate agencies: 

 The Discharge Monitoring Forms (DMR) for February 2013 

 

The following reports were submitted to the CIWQS electronic reporting system: 

 The February 2013 Monthly Monitoring Data 

 The 2012 Annual Report 

 

On March 26, Mr. Dave Bierman, Mr. George Helms, Mr. Steve Aschenbrener, Mr. Steve Sibley, and Mr. Les Girvin 

attended an Electrical Safety for Electrical Workers sponsored by the California Joint Powers Insurance Authority.   

 

The National Estuary Program Volunteer Monitoring Program continued analysis of bacterial samples collected from 

throughout the watershed in the laboratory at the plant.  The volunteers are using space provided in the lab by plant 

staff. 

 

The permanent household hazardous waste collection facility (PHHWCF) at the plant continued to be well used by the 

public. Between twenty and fifty participants are using the facility each Saturday.  

 

Bruce Keogh 

Wastewater Division Manager 



4 

Lab/C/Bruce/Monthlys/March 2013 

 

 
The City of Morro Bay-Cayucos Wastewater Treatment Plant 

 

MONTHLY OPERATIONS SUMMARY 
APRIL 2013 

 

 

Flow for the month of April averaged 0.940 Million Gallons per Day (MGD). 

Removal of suspended solids ranged from 87.3 % to 95.6 % for the month, with an average removal of 92.2 % for the 

month.  BOD removal ranged from 77.5 % to 90.9 % for the month, with an average removal of 86.0 % for the month.  

The rainfall for the month was 0.02 inches. For the month of April, the plant was in compliance with the discharge and 

receiving-water limitations specified in the NPDES discharge permit. Other than normal operations and maintenance, the 

following items are noteworthy: 

 

During the month of April, plant staff continued to work on issues associated with the recirculation of sludge within 

digester #2, the transfer of sludge from digester #2 to digester #1, and problems associated with maintaining heat within 

digester #2.  On numerous occasions during early April, staff had to work on maintaining flow within the sludge 

recirculation pumping system for digester #2.  Staff noted that the solids content of the sludge in digester #2 was 

unusually high, averaging approximately 5 - 6% solids.  The normal solids content is generally in the 2% solids range. 

The heavy solids content made it difficult to keep the sludge recirculation pump on digesters #2 primed.  The difficulty 

in recirculating the sludge within digester #2 also impedes the ability to heat the digester, and staff had to make 

adjustments to the hot water circulation loop temperatures to maintain the desired temperature within digester #2.  Staff 

is continuing to investigate possible reasons for the heavy solids content in the digester #2.  Actions taken to correct the 

situation included inspection of the heat exchanger units on digesters #1 and #2, flushing of the heat exchanger with 

fresh water and testing for the proper pH of the water within the hot water recirculation loop, replacement of corroded 

sludge recirculation piping on digester #3, and switching circulation points on digester #2 to ensure that the digester is 

well mixed and there are no dead zones where solids could accumulate. 

 

On April 24, staff drained the second clarifier for inspection and maintenance.  Staff developed an operational strategy 

to minimize impacts to the effluent while the secondary clarifier was off-line.  Preparations included draining primary 

clarifier #1 (April 22) and the grit chamber (April 23) and allowing staff to refill those tanks while secondary is offline.  

In addition, the work was performed during the lowest flow period for the plant (midnight to 0600 hours).  From 

approximately 0100 hours to 0600 hours the effluent received primary treatment only. 

Staff began draining the secondary clarifier at 0100 hours. The tank was drained to sludge drying beds #1 and 2, as well 

as to the headworks.  At 0600 hours staff began filling the grit chamber followed by the primary clarifier, during this 

period there was no flow to the outfall as all influent was being used to fill the tanks.  While the tanks were filling, staff 

performed a confined space entry into the secondary clarifier at 0600 hours for inspection and maintenance.  The grit 

chamber and primary clarifier were full and flowing at 0830 hours.  At that point staff began filling the secondary 

clarifier.  The secondary clarifier was full and operational at 1330 hours at which time the plant was back in normal 

operational mode. Overall the clarifier appeared to be in fairly good shape.  Staff did note some corrosion at the air-

water surface interface on various components of the secondary. The secondary clarifier will need to be drained again in 

approximately 6 to 8 months for further evaluation. 

In addition, while the secondary clarifier was offline, staff made repairs to piping and valving on the Waste Activated 

Sludge (WAS) pumping system that could only be completed when the secondary is offline. 

 

On April 30, plant staff in conjunction with staff from Alpha Electric replaced the main breaker for the emergency 

auxiliary generator with a spare breaker that had been recently reconditioned by the manufacturer.  Following 



5 

installation of the reconditioned main breaker, they attempted to test the spare breaker by transferring power from the 

utility breaker to the generator breaker under full load conditions. That test was unsuccessful, as the 48-volt solenoid for 

the spring release within the breaker failed to operate as designed.  They were forced to reinstall the original breaker and 

were informed by the manufacturer to replace the faulty 48-volt solenoid, with a solenoid in stock at the plant.  They 

reinstalled the repaired breaker, and were able to successfully transfer power from the utility breaker to the generator 

breaker under full load conditions. The breaker that was removed was shipped to the manufacturer for reconditioning. It 

should be noted that plant staff followed new procedures for racking out the generator breaker that minimize the 

potential for Arc Flash scenarios.  The procedure includes shutting the main utility power to the plant prior to racking 

out the generator breaker.   

 

On April 5, staff discovered and repaired a broken sheer pin on the influent channel bar screen.  Staff discovered debris 

at the bottom of the influent channel screen had caused the sheer pin to break thus shutting down the unit.  Debris 

continued to build on the bar rack surcharging the flume on the incoming trunk line.  See flow adjustments below related 

to this incident. 

 

The twenty-four hour flow totals reported for three dates in April were based on the twenty-four hour flow total recorded 

on the effluent flow meter that was adjusted using the equation contained in the Recommendations Section of the 2012 

Annual Report (page 5-9).  The equation is: Estimated Influent = (Effluent meter total * 0.6640) + 0.1647.  The errant 

flow totals recorded on April 4, 29, and 30 were due to the influent flume surcharging due to the mechanical and 

operational issues noted above.   

On April 4, the influent flume was surcharged due to a mechanical issue with the bar screen.  The sheer pin broke as a 

result of debris lodged at the base of the bar screen.  This resulted in the bar screen plugging and surcharging the flume.  

The influent flow meter recorded a twenty-four hour flow total of 2.508 million gallons.  The effluent meter recorded a 

twenty-four hour flow total of 1.279 million gallons.  The twenty-four hour flow total for April 4, was calculated as: 

(1.279 * 0.6640) + 0.1647 = 1.014 million gallons. 

On April 29 and 30, the influent flow meter recorded twenty-four hour flow totals of 1.123 and 1.130 million gallons 

respectively.  The effluent meter recorded twenty-four hour flow totals of 1.078 and 1.052 million gallons respectively.  

The influent channel was temporarily surcharged on the morning of April 30 beginning at 0600 hours and continuing 

through 1200 hours while the main breaker for the emergency auxiliary generator was replaced with a spare breaker that 

had been recently reconditioned by the manufacturer.  The issues noted with this project are described above.  This 

incident actually impacted the twenty-four hour flow totals for both April 29 and 30, as the meters are read at 

approximately 0830 hours every day, and the incident described above spanned the recording time of both days.  The 

twenty-four hour flow total for April 29, was calculated as: (1.078 * 0.6640) + 0.1647 = 0.880 million gallons. The 

twenty-four hour flow total for April 30, was calculated as: (1.052 * 0.6640) + 0.1647 = 0.863 million gallons. 

 

On April 10, Mr. Paul Reitz of the Air Pollution Control District conducted a site inspection of the new waste gas 

burner replacement project. The new waste gas burner was placed on-line on March 21 and is operating as designed. No 

problems were noted during his site visit. 

 

On April 18, staff from Titan Industrial calibrated the atmospheric gas monitors at the headworks. 

 

On April 4, staff from Dependable Fire Protection completed the annual service of all the fire extinguishers at the plant. 

 

The following reports were submitted to the appropriate agencies: 

 The Discharge Monitoring Forms (DMR) for March 2013 

 

The following reports were submitted to the CIWQS electronic reporting system: 

 The March 2013 Monthly Monitoring Data 

 The First Quarter Receiving – Water Survey March 2013 

 



6 

On April 11, plant staff submitted the Fiscal Year (FY) 2012 -13 Wastewater User Survey to the State Water Resources 

Control Board. 

 

On April 15, at 2023 hours, staff responded to a low chlorine residual alarm at the plant.  Staff discovered and replaced 

a faulty sump pump that is used to supply sample to the Wallace & Tiernan Micro 2000 chlorine residual analyzer.  

They calibrated the chlorine residual analyzers and performed a detailed inspection and no other problems were noted.  

Staff noted that the change in the alarm set point for the chlorine residual alarm was effective in prompting a quick 

response time to the noted problem.  

 

On April 16, Mr. Dave Bierman, Mr. George Helms, Mr. Steve Aschenbrener, Mr. Steve Sibley, and Mr. Les Girvin 

attended a Flagging/ Traffic Control training seminar sponsored by the California Joint Powers Insurance Authority.   

 

On April 17 to 20, Mr. Bruce Keogh attended the California Water Environment Association Annual Conference in 

Palm Springs. 

 

The National Estuary Program Volunteer Monitoring Program continued analysis of bacterial samples collected from 

throughout the watershed in the laboratory at the plant.  The volunteers are using space provided in the lab by plant 

staff. 

 

The permanent household hazardous waste collection facility (PHHWCF) at the plant continued to be well used by the 

public. Between twenty and fifty participants are using the facility each Saturday.  

 

 

 

 

Bruce Keogh 

Wastewater Division Manager 
Lab/C/Bruce/Monthlys/April2013 

 
 

 

 



 

                      Total Plant Flow     Cayucos Flow Totals     Morro Bay Flow Totals 

 

2011 
Total 
Flow 

Daily 
Flow 

Total 
Flow 

Daily 
Flow % 

Total 
Flow 

Daily 
Flow % 

# of 
days Dates 

JAN 42.338 1.366 12.089 0.390 28.6% 30.249 0.976 71.4% 31 Jan 1-Jan 31, 2011 

FEB 35.600 1.271 9.674 0.346 27.2% 25.926 0.926 72.8% 28 Feb 1-Feb 28, 2011 

MAR 47.887 1.545 13.770 0.444 28.8% 34.117 1.101 71.2% 31 March 1 - 31, 2011 

APR 38.937 1.298 9.117 0.304 23.4% 29.820 0.994 76.6% 30 April 1 - April 30, 2011 

MAY 37.092 1.197 8.704 0.281 23.5% 28.388 0.916 76.5% 31 May 1 - 31, 2011 